TEST REPORT



250 Chester Street Painesville, Ohio 44077

866-GO-AVERY (866-462-8379) Phone:

888-358-4469 Fax:

email: psa.tape@averydennison.com

URL: tapes.averydennison.com PRODUCT: FT 8397

SUPPORT: NITRILE VINYL FOAM

SUBSTRATE:

221213 - 0809 CERT NO.:

FORD WSB M3G212-A

OEM Rev Date: Feb 06

Tape, Low Density EPDM Foam, Pressure Sensitve, Supersoft



SECTION: 3.12 Pressi 3.12.1, Adhesion to Stainle	ure Sensitive Adhesion ess Steel	ASTM D1000	Specification 500 N/m		Results 843.5	Status Pass
3.12.2, Adhesion to Painte	d Metal		500 N/m		594.9	Pass
SECTION 3.12 Adhes 3.12.3, Adhesion, 30 mins	ion to Stainless Steel @ 120°C, Inverted	No A	Specification dhesion Loss or Failure		Results Good, Stable, no lifting	Status Pass
16 hrs 4 hrs	mental Cycling 5x, Inverted @ 38°C / 95-100% RH @ -30C @ 90°C	No A	dhesion Loss or Failure		Good, Stable, no lifting	Pass
SECTION: 3.14 Foggi i 3.14, 3 hrs @ 100°C, 21°C		SAE J1756	Specification 60 Units		<u>Results</u> 99.3	Status Pass
	Shrink Resistance ainted Metal - % Height Loss	•	Specification < 10% All Directions	Height	Results 0%	Status Pass
3.15, 21 days @ 121°C, Pa	ainted Metal - % Height Loss	<	< 10% All Directions	Width	3%	Pass
3.15, 21 days @ 121°C, Pa	ainted Metal - % Height Loss	<	< 10% All Directions	Length	1%	Pass
SECTION: 3.16 Liner I 3.16, Liner Removal, Initia	Removal al, Room Temp	ASTM D1000	Specification 2 - 11 N/m		Results 8.8	Status Pass

CERTIFIED BY:

Dave Nichols Jr, Automotive Lab Technician

ISSUE DATE:

Materials tested to OEM requirements @ 72°F +/- 2°F and 50% RH +/- 5%. Test uncertainty and minor exclusions are available online or upon request.